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Product Description
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Tested Date
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Test Method:

TEST REPORT

Overseas Projects
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Report No.:TK-16-03396X

Page
Date

WECAND ENTERPRISE CO., LTD

0.D:114.3mm Steel pipe

(for Tunnel umbrella pipe roof method)

Steel grade:S355 J2H
Jun. 16, 2016
Jun. 16, 2016~Jun. 22, 2016

EN 10219-1:2006 Grade. S355J2H

EN 10002-1:2002

:1 OF 1
Jul. 01, 2016

Remark The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)
Test Result:
0.2%oftset . ) s
Sample Name Yield strength Tensile strength Elongation (GL=50mm)
—— MPa MPa %
Steel pipe 494 546 31
Spec's requirements =355 470~630 =20

The required specification(s) offered in this test report is/are for reference only.

For and on behalf of

WECAND ENTERPRISE CO., LTD.

Yy

The conformity judgment is at the Applicant's final verdict.

Signed for and on behalf” of

SGS TAIWAN Ltd.

This document is issued by the Cumpan subﬂucl to its General Condilions of Servica printed ovarleal, available on request or accessible atll_{l_l:fﬁf_f\nm.ﬁ 5. comfenTarms-and-Condiliong.agpx

and, for electronic format documents, subject lo Terms and Condilions for Electronic Doouments at hitp:fwww.sgs.comlen(Tamns-and-Gondilics

entasps, Allenlion is drawn o

e limitatlon of Nabllity, indemnification and Jurisdiction issues defined herein. Any holdar of this document is advised thal information conlained lereon reflects the Company’s findings at e time
of its intervention only and within the limits of Cliant’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate partias to a transaction from
exarcising all thair rights and obligations under the lransaclion documents, This document cannot b repreduced except in full, wilhout prior written approval of the Company. Any unauthorized
altaration, forgery or falsification of ihe contenl or appearance of this document is unlawlul and affenders may be prosecuted to the fuliest extent of the law. Unless dlherwise stated e cesulls
shown In this test repart refer only to the sample(s) tested.
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